
UserDefinedImperial (60.00 x 40.00Inches)

SHEET NO.

SITE PLAN

SITE PLAN
1 / 4

PLAN SHOWING THE PROPOSED CONSTRUCTION OF

BASEMENT FLOOR + GROUND FLOOR + 5 FLOORS

(HEIGHT – 18.30 M) COMMERCIAL BUILDING (OFFICE)

AT PAMMAL MAIN ROAD (PALLAVARAM - KUNDRATHUR

ROAD), PAMMAL, CHENNAI COMPRISED IN S.NO.9/4A1

& 9/4A2, T.S.NO.10, BLOCK NO.41, WARD D OF PAMMAL

VILLAGE, PALLAVARAM TALUK WITHIN THE LIMIT OF

TAMABRAM MUNICIPAL CORPORATION.

Applicants ( Owner / Developer / Power of Attorney )

This Planning Permission issued under

New Rule TNCDBR, 2019 is subject

 to final outcome of the W.P.

 (MD) No.8948 of 2019 and WMP (MD)

 Nos. 6912 & 6913 of 2019.

Owner-1

Owner-2

Owner-3

Owner-4

Owner-5

Owner-6

Owner-7

Owner-8

Owner-9

Owner-10

Owner-11

Owner-12

Owner-13

Owner-14

Owner-15

Owner-16

Owner-17

Owner-18

Owner-19

Owner-20

Name

STRC_ENG_SIGN ARCH_SIGN

Signature

Name

Signature

1:100

SCALE

CHENNAI METROPOLITAN DEVELOPMENT AUTHORITY

APPROVED

SUBJECT TO THE CONDITIONS MENTIONED IN THIS OFFICE

For (Deputy Planner / Chief Planner / Member-Secretary)

High Rise Building / Non High Rise Building

This Approval is valid only after building Permit is issued by the concerned Local Body.

APPROVAL CONDITION

QR

CODE

PERMIT_NO

KEY NO.

PLAN_PERM_NO

FILE_NO

DATE

DIG_SIGN

Gift Deed Number

PREV_FILE_NO

PREV_APPV_DATE

PREV_APPV_NO

PREV_PERM_NO

2688

This is a system generated drawing as per the soft copy submitted by the Architect/ License Engineer

A)  AREA STATEMENT

A)  PARKING STATEMENT 

 AREA AS PER PATTA

 AREA AS PER DOCUMENT

 AREA CONSIDERED FOR FSI

STREET ALIGNMENT/ ROAD WIDENING/LINK ROAD

OSR AREA

TOTAL FSI AREA

FSI FACTOR

COVERAGE AREA (PERCENTAGE %)

VEHICLE REQUIRED PROVIDED

LORRY

CAR

TWO WHEELER

CYCLE

SQ.M.

2360.50

1.811

0.00

NA

4253.23

614.18

2670.90

2360.50

0

138

35

-

138

35

- 0

S
P

L
A

Y

(U/G)TANK(Sullage/1)

(U
/G

)T
A

N
K

(R
a
in

w
a
te

r/3
)

(
U

/
G

)
T

A
N

K
(
M

e
t
r
o

 
w

a
t
e

r
/
2
)

SEWAGE TREATMENT PLANT

RWH

RWH

RWH

RWH

RWH

RWH

E

N

T

.
G

A

T

E

ENT.GATE

2
.
8

0

12.00

3.5
0

3
.
5
0

0

.
2

2

1

8

.
5

9

(

G

O

R

)

24.50(GOR)

1
6
.2

0
(G

O
R

)

2
.6

5
(G

O
R

)

1

.

9

0

(

G

O

R

)

5

.

4

1

(

R

W

)

33.14(G
OR)

2
6
.
3
9
(
R

W

)

4
.6

5
(G

O
R

)

8
.
8
5
(
G

O

R

)

1
3
.
0
1
(
R

W

)

7
.
6
0

3.30

3
.
3
0

5.00

5
.0

0

3
.
3
0

1
.
6
7
(
B

L
)

17.56(BL)

2
.
8
7
(
B

L
)

6
.
6
4
(
B

L
)

2
.
2
4
(
B

L
)

1
2
.
8
0
(
B

L
)

44.38(BL)

9
.
4
5
(
B

L
)

1

5

.

2

2

(

B

L

)

1
9
.4

8
(B

L
)

22.98(SB)

19.35(SB)

5
.4

0
(
S

B
)

3

.

9

0

(

S

B

)

2

2

.
7

0

(

P

B

)

24.50(PB)

1
6
.2

0
(P

B
)

2
.7

0
(P

B
)

1

.

9

0

(

P

B

)

19.10(PB)

5
.5

0
(
P

B
)

4

.

2

0

(

P

B

)

5
1
.8

0
(P

B
)

1
1
.0

0
(
P

B
)

9
.
1
0
(
P

B
)

3

.

0

8

1
0

.
6
0

1
0

.
6
0

1
0

.
6

3

8.16

5.09

6
.
4
5

UP

DN

RWH

RWH

RWH

RWH

RWH

RWH

RWH

RWH

RWH

RWH RWH

RWH

RWH

RWH

RWH

RWH

RWH

RWH

RWH

RWH

RWH

RWH

2

8

.
5

3

(

S

B

)

2
0
.3

7
(S

B
)

1

.

9

0

(

S

B

)

3

9

.

8

4

(

S

B

)

5
3
.7

0
(S

B
)

1
0
.
2
5
(
S

B

)

3

9

.

6

0

(

P

B

)

Area : 601.79 Sq.m.

No of Floors : B+G+5 Floors

Building Height : 18.30 Mtrs

O
N

E
 
W

A
Y

 
D

R
I
V

E
W

A
Y

ONE WAY DRIVEWAY

1
.5

M
 H

IG
H

 C
O

M
P

O
U

N
D

 W
A

L
L

21.60M LONG & 2.55 M HIGH RAMP

21.60M LONG & 2.55 M HIGH RAMP

GRID OF ROAD

12.0M WIDE MAIN ROAD

1

8

.
0

M

 
W

I
D

E

 
M

A

I
N

 
R

O

A

D

SITE PLAN

BUILDING

FSI AREA

COMM. RESI.

DU

TOTAL

IND. INST.

BUILDING WISE FSI STATEMENT

FSI AREA

NO OF SAME BUILDING

4253.23A-1 (MOHANBABU) 0.000.00 0.00 4253.230

4253.23Total 0.000.00 0.00 4253.230

P

a

m

m

a

l

 

M

a

i

n

R

o

a

d

 

(

P

a

l

l

a

v

a

r

a

m

 

k

u

n

d

r

a

t

h

u

r

 

R

o

a

d

)

North

E

S

W

N

Adayar aanandha bhavan

1

2

.
0

M

 
W

I
D

E

 
M

A

I
N

 
R

O

A

D

T

h

i
r
u

n

e

e

r
m

a

l
a

i
 
M

a

i
n

 
R

o

a

d

LOCATION PLAN

DETAILS
Not To Scale

1

8

.

0

M

 

W

I

D

E

 

M

A

I

N

 

R

O

A

D

P

R

O

 
S

I
T

E

Location plan (Taken as per User Inputs)

3
.
2
0
(
S

B
)

S

T

R

E

E

T

 
A

L

I
G

N

M

E

N

T

P

O

R

T

I
O

N
A

r
e

a

:
 
1

2

.
3

9

 
S

q

.
m

.

4.50

4
.
5
0

G
R

I
D

 
O

F
 
R

O
A

D

4

.

5

4

3
.
2
3

PCC 1:4:8 mix.-0.15 THK.

RCC 1:2:4 mix.-0.15 THK.

B.W IN CM 1:5mix.

MAN HOLE

METRO WATER SUMP

7.6mx3.3mx2.0m. depth

Hermitically sealed

Scientifically closed

7.60

3
.
3
0

20
.0

0
11

.2
0

0.70

1.
40

FLOOR LVL.

WATER TANK

SOLAR HOT WATER SYSTEM DETAIL
NOT TO SCALE

COLD WATER
INLET

IN 4'-0" O HOT WATER STORAGE TANK

HOT WATER
OUTLET

G.L

Basement floor lvl

2
1
.6

0
 m

 l
o
n
g
 a

n
d
 2

.5
5
 m

 h
ig

h
 o

n
e
 w

a
y
  
R

a
m

p

 
 
S

lo
p
e
 
1
:
8

2
.
5
5

PROPOSED SEWAGE TREATMENT PLANT OF 0.02 MLD CAPACITY

LEGEND:

1.   SCREEN CHAMBER

2.   GRIT CHANNEL

3.   BALANCING TANK

4.   AERATION TANK

5.   EFFLUENT LAUNDER

6.   SETTLING TANK

7.   CHLORINE CONTACT TANK

8.   CHLORINE DOSING TANK

9.   INTERMITTENT EFFLUENT STORAGE TANK

10.  PRESSURE SAND FILTER

11. ACTIVATED CARBON FILTER

12. EFFLUENT SUMP

13. SLUDGE COLLECTION TANK

AV AIR VENT

PB. PANEL BOARD

FP  BELT FILTER PRESS WITH

      POST LIME  TREATMENT

SP1 RAW SEWAGE PUMP - 0.9 cu.m/hr @ 12m

SL   SLUDGE PUMP - 10 cu.m.hr @ 10m

MB MONOBLOCK PUPM  - 0.9 cu.m/hr @ 12m

SP2  EFFLUENT PUMP

DP DRAIN PUMP

PCDT  POST CHLORINATION TANK

B1, B2 AIR BLOWERS

                       RAW SEWAGE LINE (80mm dia)

                       EFFLUENT LINE (80mm dia)

                       SLUDGE LINE (80mm dia)

                       AIR LINE (25mm dia)

                      DUCT PROVIDED FOR AIR

                      CIRCULATION IN BASEMENT

                      DIFFUSED AIR ARRANGEMENTS

INFLUENT AND EFFLUENT CHARACTERISTICS:

   PARAMETER     INFLUENT      EFFLUENT

         pH                     6.5-8.0             6.5-8.0
         S.S                    450 mg/l         < 30 mg/l
        BOD3                 350 mg/l         < 20 mg/l

SIGNATURE OF APPLICANT:

DESIGN DATA:

TOTAL BUILTUP AREA         -          4539.25 Sqm
No of  Occupants                       -         450 nos
Rate of  water supply                  -         45 lpcd
Water Consumption                             -         20250
L/D
Sewage generated                               -         16200
L/D
Proposed Capacity of STP                   -         0.02
MLD

2.00001.6000
1.00002.20002.0500

2.1000

3

SP1
5

5

4

Baffle
6

8

7

1.1500

1.2000

SL
MB

13

10
11

PCDT

FP

Sludge Lime
Granules

SP2

12

3

2.0000

SP1

6.45

150mm dia @
2.25m depth

4.45

4

7.45

3.0000

FP

6

13

10

11

12

7.20

2.7500

SL

0.5000

0.5000

0.5000

0.4m

0.6m

0.5000

1.0000

4.45

Treated Effluent
for Reuse

B1

$ir infloZ pipe

PB

Filtrate

Return Sludge

AV
AV AV AV AV AV

B1

B2

PB

$
ir 

in
flo

Z
 p

ip
e

A

A

PLAN

SECTION A-A

PROPOSED LOCATION AND ACCESS TO STP:

The treatment units are proposed to be constructed below GL
with access  from Manhole opening provided at ground level.
The panel board and air blowers are to be placed on the
platform of  STP. The air inflow pipe to blowers and air vent pipe
to be laid below drive way  and fixed in the compound wall for
air circulations.

150mm @
2.25m depth

Manhole

PLAN @ G.L

2.8000

12.0002

Ø0.3000

2.5000

Ø0.4000

4.45

3.45

12.0002

2.8000

2.1000 2.0500

2.2000

1.0000 1.6000 2.0002

1

1.0000

2

1

7.30

7.45
2

0.5000

0.5000

1.0000

2.2500

7.20

2.7500

DP

2.1000

0.15m

3.3000

Sludge lime

Granules

G.L

10.00

7.90

7.75

0.2m

SP2

4.45

Treated Effluent
for Reuse

Waste Sludge

Baffle

9

AVAV

Ladder

SIGNATURE OF APPROVED
CONSULTANT:

PLAN SHOWING THE PROPOSED CONSTRUCTION OF BASEMENT FLOOR+ GROUND
FLOOR+ 5FLOOR (HEIGHT-18.30M )  COMMERCIAL BUILDING (GF - OFICE, 1F-
RESTAURANT, 2F AND 5F - OFFICE) AT  PAMMAL MAIN ROAD (PALLAVARAM
KUNDRATHUR ROAD) PAMMAL, CHENNAI COMPRISED IN S.NO: 9/4A1, 9/4A2, T.S.NO:10,
BLOCK NO:41, WARD D OF PAMMAL VILLAGE, PALLAVARAM TALUK WITHIN THE LIMIT OF
TAMBARAM MUNICIPAL CORPORATION.

ZONE: 0            DIV: 0

RCC SLAB-0.15 THK.

PCC 1:4:8 mix.-0.15 THK.

RCC 1:2:4 mix.-0.15 THK.

B.W IN CM 1:5mix.

MAN HOLE

MAN HOLE-0.6x0.6

3
.
3

m

5.00

SULLAGE WATER UG SUMP

        5.0x3.3x2.0m

 37,000 LTS CAPACITY

0
.
7
8

4
.
5
0

7
.
5
 
C

M

Provided As Per CBR Norms Drawing NO:3A
Proposed Rain Water Harvesting System

(Not to Scale)

PIPE

RECHARGE WELL
DUG  WELL

FILTER
CHAMBER

RAIN WATER PIPE

SUMP

PIPE

BORE WELL

GATE GUTTER

GATE GUTTER

TERRACE

1
.
5

0

1
.
2

4

Y

Y

 [0.46]

3.5 M

 [0.46]

1
.
2

4

ENTRANCE GATE

PROPOSED KERB WALL
 OF 75 MM

COMPOUND WALL

(NOT TO SCALE)

INSIDE

[
1
5
0
0
]

BRICK FOOTING

SAND FILLING

P.C.C 1:4:8

[
2
3
0
]

[584]

[1562]

[
2
3
0
]

[813]

PROPOSED COMPOUND WALL

[
2
3
0
]

[
2
3
0
]

GROUND LEVEL

[356]

+0'0"

[230]

 
[
5
1
]

OUTSIDE
INSIDE

B
A

S
E

M
E

N
T

S
T

I
L

T
 
F

L
O

O
R

F
I
R

S
T

 
F

L
O

O
R

S
E

C
O

N
D

 
F

L
O

O
R

TOC

(+)3.000

TOC

(+)6.000

TOC

(+)9.000

TOC

(+)12.000

L.S OF COLUMN

B
A

S
E

M
E

N
T

S
T

I
L

T
 
F

L
O

O
R

F
I
R

S
T

 
F

L
O

O
R

S
E

C
O

N
D

 
F

L
O

O
R

TOC

(+)3.000

TOC

(+)6.000

TOC

(+)9.000

TOC

(+)12.000

H

=
 
=

L
d

0
.
3
L
d

L
d

=
 
=

4'
0"

Z
O

N
E

-
3

Z
O

N
E

-
2

4'
0"

Z
O

N
E

-
3

Z
O

N
E

-
1

Z
O

N
E

-
1

H

=
 
=

L
d

0
.
3
L
d

L
d

=
 
=

2'
6"

Z
O

N
E

-
2

2'
6"

Z
O

N
E

-
1

Z
O

N
E

-
1

H

=
 
=

2'
6"

Z
O

N
E

-
2

2'
6"

Z
O

N
E

-
1

Z
O

N
E

-
1

H

=
 
=

L
d

0
.
3
L
d

L
d

=
 
=

2'
6"

Z
O

N
E

-
2

2'
6"

Z
O

N
E

-
1

Z
O

N
E

-
1

L
d

0
.
3
L
d

L
d

=
 
=

FFL

±0.000

FGL

(-)0.300

RAFT

P.C.C 1:4:8

7
5

2
'

NGL

(-)1.200

BEAM

LVL.

RAFT 

L.S OF COLUMN

(FOR RAFT)

P.C.C 1:4:8

RAFT

Ld

300

(MIN.)

FFL

±0.000

FGL

(-)0.300

2
'

(FOR RAFT)

(TYP.RC DETAILS)

1
'

[
0
.
3
m

]

[
3
.
0
m

]
[
3
.
0
m

]

[
3
.
0
m

]
[
3
.
0
m

]

3
'

[
0
.
9
0
m

]

6
'
6
"

1 1

2 2

3 3

4 4

1 1

2 2

3 3

4 4

7
5

SAND

FILLING

T
H

I
R

D
 
F

L
O

O
R

F
O

U
R

T
H

 
F

L
O

O
R

TOC

(+)15.000

TOC

(+)18.000

[
3
.
0
m

]

[
3
.
0
m

]

5 5

6 6

F
I
F

T
H

 
F

L
O

O
R

TOC

(+)21.000

[
3
.
0
m

]

7 7

TOC

(+)21.000

H

=
 
=

L
d

0
.
3
L
d

L
d

=
 
=

2'
6"

Z
O

N
E

-
2

2'
6"

Z
O

N
E

-
1

Z
O

N
E

-
1

7 7

TOC

(+)15.000

H

=
 
=

L
d

0
.
3
L
d

L
d

=
 
=

2'
6"

Z
O

N
E

-
2

2'
6"

Z
O

N
E

-
1

Z
O

N
E

-
1

5 5

TOC

(+)18.000

H

=
 
=

L
d

0
.
3
L
d

L
d

=
 
=

2'
6"

Z
O

N
E

-
2

2'
6"

Z
O

N
E

-
1

Z
O

N
E

-
1

6 6

T
H

I
R

D
 
F

L
O

O
R

F
O

U
R

T
H

 
F

L
O

O
R

F
I
F

T
H

 
F

L
O

O
R

FOUNDING

NGL

(-)1.200

LVL.

(-) 3.200

FOUNDATION DETAILS

21.60

F.G.L

2

.
4

1

4

.

6

1

3

.

0

2

3
.
0
5

3
.
0
5

4
.
6
9

5
.
9
8

6
.
8
7

FLOORS

FSI AREA

COMM. RESI.

DU

FSI AREA

TOTAL

IND. INST.

FLOOR WISE FSI STATEMENT:A (MOHANBABU)

0 0.000.00 0.000.00 0.00BASEMENT PARKING FLOOR

0 535.530.00 0.00535.53 0.00GROUND PARKING FLOOR

0 743.540.00 0.00743.54 0.00FIRST FLOOR

0 743.540.00 0.00743.54 0.00SECOND FLOOR

0 743.540.00 0.00743.54 0.00THIRD FLOOR

0 743.540.00 0.00743.54 0.00FOURTH FLOOR

0 743.540.00 0.00743.54 0.00FIFTH FLOOR

0 0.000.00 0.000.00 0.00Terrace

0 4253.230.00 0.004253.23 0.00Total

6
.
5
0

5
.
1
1

AutoCAD SHX Text
X

AutoCAD SHX Text
G.L

AutoCAD SHX Text
2.0

AutoCAD SHX Text
0.3

AutoCAD SHX Text
X

AutoCAD SHX Text
G.L

AutoCAD SHX Text
%%USECTION OF METRO WATER SUMP

AutoCAD SHX Text
%%UPLAN OF METRO WATER SUMP

AutoCAD SHX Text
connection

AutoCAD SHX Text
To motar

AutoCAD SHX Text
%%UBORE WELL DETAIL

AutoCAD SHX Text
(NOT TO SCALE)

AutoCAD SHX Text
.15 Dia

AutoCAD SHX Text
P.V.C. pipe

AutoCAD SHX Text
BORE WELL

AutoCAD SHX Text
P.V.C. pipe

AutoCAD SHX Text
%%USECTION BB RAMP CROSS SECTION

AutoCAD SHX Text